UNIVERSITA’ DEGLI STUDI DI
PADOVA

Dipartimento di ingegneria industriale DII

CORSO DI LAUREA MAGISTRALE IN INGEGNERIA
ENERGETICA

Water consumption in industrial and
energy processes

Anno accademico 2022/2023

Relatrice: Prof.ssa Anna Stoppato

Laureando: Dario Abanera 1233781

1



Index

Introduction

1. Water footprint

1.1
1.2
1.3

1.4

Water footprint ASSESSMEeNt........ccovvviiiiiiiiiiiiniiiiiniiiiniannnn, pg 6
Goal and scope of water footprint assessment.................. pg 6
ACCOUNEIILG . e eeeeeeeeee e e ettt ettt e e e eeeens pg9
1.3.1 Water footprint of a product.............c.ccevvvviiiinnnnnn. pg 11
1.3.2 Water footprint of @ BUSINESS.........cccoevveeiniinennn.n. pg 13
Sustainability ASSESSMENL.......c.ccvuiiuiiiiiiiiiiiiiinieieeennennn, pg 14
[...]
previously mentioned and is, essentially, the sum of the WF of all the products of said
business plus their inputs. To correctly assess it, the boundaries of the business must be
specified clearly.

WFbusiness = WFbus,op + WFbus,sup

WFbus,op = WFop,input + WFop,overhead

WFbus,sup = WFsup,input + WFsup,overhead

Where overhead refers to the necessary water consumption to keep the business going, not
directly related to the production of a particular product [1].

13



— % Product flows

= ——=* QOperational business water footprint

Input products ¢ i[x.0] Fa[x,1] f3[x.1]
from origins x
WFm,apar,'.' H"IFﬂuanperJz WFD-‘J!.D.DE(.S
| | I
[] 1 l o
: : : Business
| 1 = | o
] 1 |
] ] 1
1 L4 1 ¥ 1 Y
1 1 |
] 1 |
L-- Business unit 1 L-» Business unit 2 L_ 43 Business unit 3
PilA] P=[B] F4[C]
PiAl P.B] e——
) PC]
v 4 v
Output products p ~ P3[A] — F4[A] P4[B] - P +[B] PC] - P3[C]

Fig. 1.5 Scheme of business divided into multiple business units generating different

products and relative water footprints [1].

Blue water footprint is obviously the main focus as the freshwater source is scarce and

precious, however in some applications green water can be a substitute of freshwater and,

since green water is also limited, including it in the analysis can be beneficial.

1.4 Sustainability assessment

The WF sustainability assessment consists in taking the results of the previous step

calculations and analyse them comparatively: confronting the human footprint with what

the earth can support sustainably. Sustainability, however, is a broad concept that can be
considered under many different points of view: from a geographical, specific process,
product, producer’s and a consumer’s point of view. The geographical point of view is

intertwined with the others, as their sum leads to a water shortage, so it is very important

to analyse [1].

14



1.4.1 Geographical assessment

Establishing the sustainability in a specific geographic area is easier considering the
catchment or basin, as it allows to compare the blue, green and grey WF to their respective
availabilities in said area. The geographical sustainability can be assessed in three different
tields: environmental, social and economic, with specific criteria to be established for each
of them. This is the first step, the second one entails the identification of so called hotspots
(specific periods of the year in a specific area in which the WF is not sustainable) within
the area and the third and fourth steps are the quantification of primary and secondary
impacts in the hotspots, with the former being changed water flow and quality and the
latter being ecological, social and economic goods or services that are weakened as a result
of the primary impacts [1].

Step 1

Step 2

Step 3

Step 4

Identification of the
{envirommental, social
and economic)
sustainability
criteria

Identification of
hotspots (specific
sub-catchments,
peniods of the year)

L

Identification and
quantification of the
primary impacts in the
hotspaots

ldentification and
quantification of the
secondary impacts in
the hotspots

Fig. 1.6 Steps to assess the water footprint within a catchment area [1].

The WF is environmentally unsustainable if environmental water needs or pollution
absorption capabilities are exceeded, thus creating a hotspot. The severity can be
expressed through the green and blue water scarcity and pollution level indicators:
whenever these are above 100% it’s a hotspot.

The green water scarcity can be calculated as follows: first establishing the green water
availability in a certain area x during a certain time of the year t.

WAgreen [x' t] = ETgreen [x' t] — ETeny [x: t] - ETunprod [x' t]

The availability is the total evapotranspiration of rainwater, minus the quantity reserved
for plants and the quantity that can’t be made productive.

Z WEgreen [x' t]

WSgreen[x» t] - WAgreen[x t]

15



A water scarcity of 100% indicates full consumption of the available green water, while
values above it, means that the WF is unsustainable.
A similar process is done for the blue water scarcity:

WAp1e [X, t] = Rpa¢ [x' t] — EFR [X, t]

The blue water availability is the total run-off in the catchment minus the environmental

flow requirement.

Z WFblue [x: t]
WS Xt =—————
blue[ ] WAblue [x, t]

Values above 100% indicate an unsustainable WF [1].

100 m/s Environmental flow requirement, met
90 /-\ N Fnvironmental flow reguirement, not met
B0 —— Blue water availability
70 \ R un-off (under undeveloped conditions)
= == Blue water availability
60— _—
==== Blue water footprint
5 — —
40 Run-off
0 — —
Environmental
20 —— flow reguirement
oy — —
I = — I
1o - s AN R ez
l.'-...--“---" b LT ]
0
Jan Feb Mar Apr May Jun Jul Aug Sep Oet Mow Dec

Fig. 1.7 Blue water footprint compared to blue water availability [1].

Lastly, the water pollution level:

Z WP;]rey [x' t]
Rgcelx, t]

WPL[x,t] =

16



Where R, is the actual run-off of the catchment. When values are above 100%, the
environmental quality standards are not respected.

1.4.2 Sustainability of a process and a product

The sustainability of a process depends on two factors: the geographic context (the process
is unsustainable when situated in a hotspot) and the characteristics of the process itself
(unsustainable when the WF could be avoided or diminished). The sustainability has to be
separately evaluated for the three main components of the WF.

As the WF of a product is equal to the sum of the WF of the different processes involved in
the making of said product, its sustainability depends on the different steps taken in the
production. As such, the sustainability of a product is divided into the single component
and each of them can be assessed with two criteria: component located in an identified
hotspot and if the WF is avoidable or diminishable in any way. Once again these are
calculated for the three separate WF components and the final assessment is expressed in a
percentage of how much sustainable the product is, as some steps may be unsustainable
singularly [1].

2 Water saving solutions

The available solutions for water saving are numerous and varied and their applicability
depends on the industry and the objective that needs to be reached. Water intensive
industries like textile ones, have also a great output of wastewater due to the multiple
stages of washing the products. In such cases, both water reuse and water recycling can be
applied to achieve some degree of water saving. Water reuse is the practice of using the
output water of a process into a different stage of the industry, while water recycling is the
treatment and reuse of wastewater even outside the plant in question.

The type of industry and product also dictate the quality of the water that needs to be used
during production and thus what kind of water saving solution to apply: a fruit juice
factory requires drinking water quality to wash the bottles [9], therefore treatment is
mandatory, while a clothing factory can reuse lower quality wastewater from a process
into the next one, provided that the chemicals are below the required threshold [2] [3].

To better understand this, some practical examples and case studies are provided in the
following paragraphs.

17



2.1 Textile sector

The textile sector is one of the major consumers of water among industries, with an
average of 230 to 270 tons of water consumed per ton of textile material produced, and one
of the major contributors of water pollution, with 20% of global wastewater originating
from the textile sector, mainly due to the dyeing process (80% of wastewater generation of
the textile sector). As such, the potential for water reuse is great and can bring about quite
the resource saving in the process: by using membrane processes like reverse osmosis a
good quantity of wastewater can be treated and recovered, however the generated brine
still poses quite the environmental issue. As such, a case study has been made in Turkey to
recover water and salt from the brine obtained from a textile mill: the company uses about
6000m?3 a day of freshwater for the overall operation (includes all uses) and generates
about 5000m3 of wastewater treated in an on-site plant (60% needs further treatment),
generating the brine and recovered water [2].

Discharge

1880 m*/d
F

RO Permeate
1560 m’/d
RO permeate for reuse (@

Advanced Treatment Plant

5000 m*/d Chemical+ Biological 3120 m’/d
—_— —
A WWTP Activated Carbon+

Ultrafiltration+Reverse Osmosis (RO)

Textile Mill

—H RO Retentate/Brine i

Pilot Plant
Fig. 2.1 Scheme of water reuse process of the case study textile mill [2].

The brine recovery plant has a capacity of 2 to 4m3 a day and consists of three different
stages: pre-treatment, concentration and softening.

18



Pretreatment Concentration and Softening

| : : RO Permeate '

: RO Retentate/brine H : (System Product) :

| (Feed Water) & i ; to reuse i

i zone H N :

N e A !

Effluent W (.5\33 k\O“e% :

Ozone > NFL | %% R RO - o > :

Oxidation i ] ! 7| Exchange i

- i H . ' - IEX Effluent :

. 4 H . (System Product) |:

‘ H : H to reuse H

i 13 A . o TTEmEEmeeeeees . E

: st i : F RO Reject H :

i ! NF1 Reject H H H :

i ' . !

: v : !

i ' ] i

{ S— NF2 . : ;

i i NF2 Feed ke i i . :

: : ' Permeate! ' H :

' ' P ' '

b . ' H ' . H

) NF2 Rejects : H ' :

' : ! H IEX Regeneration . :

i ' ! H

! To drain tercerdrassann ? """""" e ot LLLALAE Al <------7

| @memm=cmccccecccccceccccmcccccacaca- ' :
I H

Fig. 2.2 Process flow of wastewater and brine treatment and reuse [2].

The clean water recovery of such an application reaches 77% and if the concept is applied
to a full scale plant, the potential process water recovery would reach about 115000m3 per
year and, considering the potential reuse in the dyeing process (the most water intensive),
the overall yearly water reduction for the textile mill would reach 142000m3, which
equates to 15% water reduction for its operation [2].

The European textile sector is one of the largest consumers of freshwater (600 million m?3)
among the different industries, yet not many factories have applied water saving solutions
despite the huge potential. This is because textile products require chemical treatment,
thus implying the wastewater is highly contaminated and the majority of the factories are
medium-small enterprises that can’t afford the treatment required to recycle it. Moreover,
the composition and characteristics of the wastewater are variable, adding to the difficulty
of treating it [3].

That being said, some solutions for bigger realities have been implemented:

- FOTOTEX: photo oxidation process to remove biodegradable and non-
biodegradable components from the wastewater. The method is simple and
requires only lighting and specific chemicals, however it’s also incomplete and
should be paired up with a filtration membrane.

-  PROWATER: physical and chemical pre-treatment, followed by ultrafiltration and
ozonation processes. It’s technically and economically suitable as well as efficient at
removing dyeing agents and surfactants from the wastewater (98% and 62%

19



respectively).

- ADOPBIO: UV-activated photolysis of hydrogen peroxide, thermal activated
oxidation and bioflotation.

- BATTLE: based on effluent studying and separating it into reusable and non-
reusable streams, then treating with membrane filtration and biological treatment.
The pilot plant received 500m3/day of wastewater and recovered 374m3/day.

- PURIFAST: uses the same principles of ADOPBIO, but with the addition of an
ultrafiltration step. High efficiency at removing contaminants (90% dyeing agents,
80% COD abatement and TSS reduction), making the resulting treated water suited
to be reused as is for some finishing processes or mixed with a share of freshwater
to be reused at the beginning of the chain.

- AQUAFIT4USE: Separation of streams based on the concentration of pollutants and
combination of treatment technologies. Ultrafiltration pre-treatment, nanofiltration,
UV-activated photolysis of hydrogen peroxide. The distillate has a high potential
for reuse and leads to 40% less freshwater consumption. The downside is the
necessity of small-scale tailor made solutions with combined technologies to
achieve it [3].

2.2 Steel and metals industries

Steel making is a prominent industrial sector in many countries in the world and has
always been an energy intensive industry. During the past decades improvements in
efficiency have been made and nowadays 96% of raw materials are successfully converted
into steel. Despite this, the water consumption is still high at an estimated 129m3/ton of
steel as it’s involved in different processes, namely: rolling, coking, iron making and
casting. The latter is of particular interest as continuous steel casting constitutes 95% of the
world steel production and uses a significant amount of water. While it is possible to
substitute the conventional, coal or gas fired furnaces with electric ones (thus achieving 10
to 16% water saving) this would potentially increase the electric energy consumption of
the plant. Thus, solutions for saving water in the casting process have been developed, in
particular regarding the cooling of the steel bars once formed [4].

20



Spray
cooling
nozzles

Detail of the mould

Secondary
_ cooling

| [ Cooling spray

Tertiary
cooling

B Liquid steel

B Mushy region
Solidified steel

Fig. 2.3 Continuous steel casting process and relative cooling [4].

Rollers

The first, simplest solution is the optimization of the water spray cooling already in place

in continuous steel casting. This allows for 10% water saving and also prevent a drop in
steel quality. This requires determining the flowrate of the nozzles and heat transfer

coefficients between the water and the steel surface (increasing with water flow density up

until 12kg/m?s), to minimise the difference between the actual temperature of the surface

and the set point temperature [4].

800:
700:
600:
500:
400:
300:

200

Water Flow Rate (L/min)

100 4

0

Before Optimization
[ After Optimization

.

Fig. 2.4 Diagram displaying effects of cooling optimization [4].

3
Spray Cooling Zone

6 7

8

211 slzal i

21



A second solution would be using nano additives mixed in the water stream. In particular
a mix of copper and aluminium additives in a 4:1 ratio at 160ppm would grant a 17%
higher heat flux and 15% better heat exchange coefficient than standard cooling. This
method, while convenient in theory, is complicated to apply in practice as there're health
concerns regarding the wastewater generated and the high costs of the nano additives,
thus making it not viable for most industries in the sector [4].

A third method would be to use dry and fog cooling. This solution would reduce the
amount of sprayed water, by introducing a closed loop circuit for cooling the steel rod.
The fog cooling refers to the initial water misting part, as some still is required to achieve
good quality steel. The water in the closed loop would flow through the rollers shaping
the steel, cooling it, and circling back to release the heat. While this system does require a
much bigger starting water quantity, 95% of it remains in the circuit, effectively being
reused, saving 48% compared to the classic open loop nozzle system [4].

Water spray cooling Dry cooling

Nozzle Witta i Roller with channel for internal cooling
pray Water flowing through roller
C\ O O - @ (\

Solid steel shell

Core with liquid steel

Q\/Q\/Q ONONC

Fig. 2.5 Dry cooling process [4].

Another worldwide relevant sector tied in with metal production is the electronics one,
especially since they’ve become an integral part of our daily lives on so many levels and
applications. Electronics require many different metals to functions, some of which are
rarer than others, and their extraction and processing are very energy and water intensive,
especially because their manufacturing happens in water stressed areas, rising the water
footprint even further. Water is not only used directly in their creation (91m3 of freshwater